DEKRA IST Reliability Services Inc.



Reliability Testing Laboratory
1F, No.22, Pu-ding Rd., Hsin - chu City, Taiwan, R.O.C.
Tel: 886-3-579-5766, Fax: 886-3-579-5756

Report No.: DH1805080019A-2

Page 2 of 41

http://www.dekra-ist.com

SUMMARY OF TEST RESULT

| Report Section | Rack Model Name | Test Item | Test Condition | Test Type | Test Result |
|-------------------|------------------------------------|---|--------------------------------------|------------|-------------|
| 2 | 19″ Server rack GRS-51U | Office vibration test | Condition 1 (Sine waveform) | No Pallet | Pass |
| | | | Condition 2 (Random vibration test) | | |
| 3 | | Sine vibration test | Non-operation | Use Pallet | Pass |
| 4 | | Product vibration / truck transportation | Low level | | Pass |
| | | | Medium level | | |
| | | | High level | | |
| 5 | | Mechanical handling | Condition 1 (Rotational flat drop) | | Pass |
| | | | Condition 2 (Rotational corner drop) | | |
| | | | Condition 3 (Vertical drop test) | | |
| | | | Condition 4 (Side impact test) | | |
| 6 | 19" Server r ack GRS-51U-XFRAME | Earthquake test | Zone 4 | No Pallet | Pass |

Note: "Pass" means after testing, visual inspection showed no physical defect on rack.

51U was used to test, full report available upon request